Driven Performance

D1-600 Nut/Bolt List

Category
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End
Front End

Steering
Steering
Steering
Steering
Steering
Steering

Quantity Type

4 Bolt-G8
Bolt-G8
Bolt-G8
Bolt-G8
Bolt-G8
Bolt-G8
Bolt-G8
Bolt-Socket Head
Nut-Nylock/Half
Nut-Nylock
Nut-Nylock
Nut-Stover
Spacer
Washer
Washer
Spacer-Alum
Spacer-Alum
Bolt-G8
Nut-Nylock/Full
Washer-AN
Bolt-G8
Washer-AN
Bolt-Socket Head
Nut-Flange
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Bolt-G8

Bolt-G8
Nut-Nylock/Half
Nut-Nylock/Half
Spacer-Alum
Washer
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Size

3/8-24 x 1.125
3/8-24 x 1.125
3/8-24 x .75

3/8-24 x .75

3/8-24 x 2

3/8-24 x 3.25
3/8-24 x 2.25
3/8-16 x 2

3/8-24 Half Nut
3/8-24 Full Nut
3/8-24 Full Nut
3/8-24 Stover
3/8x1

3/8 Washer

3/8 Washer

3/8 x .625 Aluminum Spacer
3/8 x .375 Aluminum Spacer
5/16-24 x 1.75
5/16-24 Full Nut
5/16 AN Washer
5/16-18 x 1.5

5/16 AN Washer
5/16-18 x 1.5
5/16-18 Flange Nut

5/16-20 x 2
5/16-24 x 1.75
5/16-24 Half Nut
5/16-24 Half Nut
5/16 x .375

5/16 Washer

D1-600 Nut/Bolt Master List

Description

Radius Rod to Chassis
Radius Rod to Front Axle
Shock to Chassis

Shock to Front Axle

Drag Link to Steering Rack
LF Steering Arm, DL, TR

RF Steering Arm, TR
Steering Arm to Spindle
Radius Rod to Front Axle
Pan Hard to Front Axle
LF/RF Steering Arm, DL, TR
Drag Link to Steering Rack
Drag Link to Steering Rack
RF Steering Arm, TR
Steering Arm to Spindle
Steering Arm to TR Rod Ends
Steering Arm to DL Rod End
Pinch for Torsion Arm

Pinch for Torsion Arm

Pinch for Torsion Arm

Pinch for Torsion Stop

Pinch for Torsion Arm
Weight Jacking Bolt for Stop
Weight Jacking Bolt for Stop

Steering Rack to Chassis
Steering Drop Bracket to Chassis
Steering Rack to Chassis
Steering Drop Bracket to Chassis
Steering Rack to Chassis
Steering Rack to Chassis
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Steering

Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End
Rear End

Bumpers
Bumpers

Wing
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Washer

Bolt-G8

Bolt-G8
Nut-Nylock/Half
Bolt-G8

Bolt-G8
Bolt-Socket Head
Bolt-G8

Bolt-G8
Nut-Nylock/Half
Reducer-Alum
Bolt-G8
Nut-Nylock/Full
Washer-AN
Bolt-G8
Washer-AN
Bolt-Socket Head
Nut-Flange
Bolt-Socket Head
Nut-Stover
Washer-AN Thin
Bolt-G8

Washer - Thin
Nut-Nylock/Half
Quick Pin

Rue Clip
Bolt-Socket Head
Nut-Stover
Bolt-G8

Washer - Thin

Bolt-Socket Head
Nut-Nylock

Bolt-G8

5/16 Washer

7/16-20 x 1

7/16-20 x 3.5

7/16-20 Nylock/ Half Nut
7/16-20 x 1

7/16-20 x 2.25

10/32 Socket Head
3/8-24 x 3/4

3/8-24 x 1.75

3/8-24 Half Nut
3/8-1/2 Reducer
5/16-24 x 1.75
5/16-24 Full Nut

5/16 AN Washer
5/16-18 x 1.5

5/16 AN Washer
5/16-18 x 1.5

5/16-18 Flange Nut
1/4-28 x 1

1/4-28 Stover Nut

1/4 AN Washer - Thin
3/8-24 x 1.75

3/8 Washer - Thin
3/8-24 Nylock/ Half Nut
3/8 x 1.25 Pin

Rue Clip

3/8-24 x 2

3/8-24 Stover Nut
1/4-28 x .75

1/4 Washer - Thin

10/32 x 1.25 Socket Head
10/32 Nut

5/16-24 x 2

D1-600 Nut/Bolt Master List

Steering Drop Bracket to Chassis

Radius Rod to RR Chassis

LR Radius Rod/ Brake Rad to Chassis
LR Radius Rod/ Brake Rad to Chassis
Radius Rod to Birdcage

Torsion Arm to Birdcage (Custom)
Safety for Birdcage Bolt

Shock to Chassis

Shock to Torsion Arm

Shock to Torsion Arm

Shock to Torsion Arm

Pinch for Torsion Arm

Pinch for Torsion Arm

Pinch for Torsion Arm

Pinch for Torsion Stop

Pinch for Torsion Arm

Weight Jacking Bolt for Stop
Weight Jacking Bolt for Stop
Brake Rotor to Brake Hub

Brake Rotor to Brake Hub

Brake Rotor to Brake Hub

Jacobs Ladder Assembly

Jacobs Ladder Assembly

Jacobs Ladder Assembly

Jacobs Ladder to RR Birdcage
Jacobs Ladder to RR Birdcage
Brake Caliper to Carrier

Brake Caliper to Carrier

Sprocket to Sprocet Hub
Sprocket to Sprocet Hub

Nerf Bar Bolt
Nerf Bar Nut

T-Post Pinch to Chassis
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Wing
Wing
Wing
Wing
Wing
Wing
Wing
Wing
Wing
Wing
Wing
Wing
Wing
Wing

Misc
Misc
Misc
Misc
Misc
Misc
Misc
Misc
Misc
Misc
Misc
Misc
Misc

Pedals
Pedals
Pedals
Pedals
Pedals
Pedals
Pedals
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Washer-AN
Nut-Nylock/Half
Bolt-G8
Washer-AN
Nut-Nylock/Half
Bolt-G8
Washer-AN
Nut-Nylock/Half
Bolt-G8
Washer-AN
Nut-Nylock/Half
Bolt-G8
Washer-AN
Nut-Nylock/Half

Bolt-Socket Head
Washer-AN
Bolt-G8
Washer-AN
Nut-Nylock/Half
Bolt-G8
Washer-AN
Rubber Grommet
Nut-Nylock/Half
Quick Pin

Rue Clip

Bolt-G8
Spacer-Alum

Bolt-G8

Nut
Washer-AN
Bolt-G8
Nut-Nylock/Full
Bolt-G8
Bolt-G8

5/16 AN Washer

5/16-24 Nylock/ Half Nut
5/16-24 x 1

5/16 AN Washer
5/16-24-28 Nylock/ Half nut
5/16-24 x 1.25

5/16 AN Washer
5/16-24-28 Nylock/ Half nut
5/16-24 x 1.25

5/16 AN Washer
5/16-24-28 Nylock/ Half nut
5/16-24 x 1

5/16 AN Washer
5/16-24-28 Nylock/ Half nut

5/16-18 x .5

5/16 AN Washer

1/4-28 x 1

1/4 AN Washer

1/4-28 Nylock/ Half Nut
5/16-24 x 1.25

5/16 AN Washer

5/16 ID x 9/16 OD
5/16-24 Nylock/ Half Nut
3/8 x 1.25 Quick Pin
Rue Clip

1/4-28 x 1.75

1/4 x .375 Aluminum Spacer

3/8-24 x 1.75

3/8-24 Nut

3/8 AN Washer

5/16-24 x 1.5

5/16-24 Nylock/ Full Nut
1/4-28 x .75

1/4-28 x .75

D1-600 Nut/Bolt Master List

T-Post Pinch to Chassis

T-Post Pinch to Chassis

Rear Wing Tree to Chassis

Rear Wing Tree to Chassis

Rear Wing Tree to Chassis

Rear Wing Tree to Wing

Rear Wing Tree to Chassis

Rear Wing Tree to Chassis

Manual Wing Adjuster to Chassis
Manual Wing Adjuster to Chassis
Manual Wing Adjuster to Chassis
Manual Wing Adjuster to Wing Tree
Manual Wing Adjuster to Wing Tree
Manual Wing Adjuster to Wing Tree

Tank to Chassis

Tank to Chassis

Battery Box to Chassis
Battery Box to Chassis
Battery Box to Chassis
Radiator to Chassis

Radiator to Chassis

Radiator to Chassis

Radiator to Chassis

Shifter Handle to Chassis
Shifter Handle to Chassis
Shfter Cable to Shifter Handle
Shifter Cable to Shifter Handle

Pedal to Pedal Bar

Pedal to Pedal Bar

Pedal to Pedal Bar

Pedal Bar to Chassis

Pedal Bar to Chassis

Bell Crank to Chassis

Pedal Rod to Pedal/Bell Crank
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Pedals
Pedals
Pedals
Pedals
Pedals
Pedals
Pedals
Pedals
Pedals

Motor Mount
Motor Mount
Motor Mount
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Bolt-G8
Nut-Nylock/Half
Washer-AN
Bolt-G8
Spacer-Alum
Nut-Nylock/Half
Bolt-G8
Washer-AN
Nut-Nylock/Half

Bolt-G8
Washer
Bolt-G8

1/4-28 x .75

1/4-28 Nylock/ Half Nut

1/4 AN Washer-Thin

1/4-28 x 1.75

1/4 x .375 Aluminum Spacer
1/4-28 Nylock/ Half Nut
5/16-24 x 1.5

5/16 AN Washer

5/16-24 Nylock/ Half Nut

3/8-24 x 1.75
3/8-24 \Washer
7/16-20 x 1.25

D1-600 Nut/Bolt Master List

Throttle Cable Retainer to Bell Crank
Throttle Cable Retainer to Bell Crank
Throttle Cable Retainer to Bell Crank
Brake Pedal Rod to Master Cylinder
Brake Pedal Rod to Master Cylinder
Brake Pedal Rod to Master Cylinder
Master Clyinder to Tab

Master Clyinder to Tab

Master Clyinder to Tab

Motor Mount Slider to Chassis
Motor Mount Slider to Chassis
Hex Adjuster to Chassis



